



TEST REPORT

NUMBER: SZHH00452201

APPLICANT: SHENZHEN FU LIYUAN PACKING MATERIAL
CO., LTD
LIYUSHUI INDUSTRIAL AREA,
LOUCUN, GONGMING, SHENZHEN

DATE: Jan 06, 2010

ATTN: WANG XIAO YAN

SAMPLE DESCRIPTION:

ONE (1) SUBMITTED SAMPLE SAID TO BE 红色珍珠棉 (RED POLY FOAM).

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
TESTED COMPONENTS OF SUBMITTED SAMPLE	U.S. CONSUMER PRODUCT SAFETY IMPROVEMENT ACT 2008 TITLE I, SECTION 101 FOR TOTAL LEAD CONTENT IN NON-SURFACE COATING MATERIALS (SUBSTRATE)	PASS

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
SHENZHEN LTD.



KARBON M.Y. WU
GENERAL MANAGER



TEST REPORT

NUMBER: SZHH00452201

TESTS CONDUCTED

1 TOTAL LEAD (Pb) CONTENT IN NON-SURFACE COATING MATERIALS (SUBSTRATE)

AS PER U.S. CONSUMER PRODUCT SAFETY IMPROVEMENT ACT 2008, TITLE I, SECTION 101 FOR CHILDREN'S PRODUCTS CONTAINING LEAD, ACID DIGESTION METHOD WAS USED AND TOTAL LEAD CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

RESULT : LESS THAN 10 ppm

LIMIT : 300 ppm

AS OF AUGUST 14, 2011, THE LIMIT FOR TOTAL LEAD CONTENT WILL BE LOWERED TO 100ppm UNLESS THE CPSC DETERMINES THAT A LIMIT OF 100 ppm IS NOT TECHNOLOGICALLY FEASIBLE FOR A PRODUCT OR PRODUCT CATEGORY.

REMARK : ppm = PARTS PER MILLION

DATE SAMPLE RECEIVED : JAN 04, 2010

TESTING PERIOD : JAN 04, 2010 TO JAN 06, 2010

END OF REPORT